ssanranas. FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 7

Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 300kkz Mode Sweep
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53462 GHz 19.60 dam ML 2,53522 GHz 17.83 dam
T1 1 2,5327622 GHz 11.40 dBm Oce Bw 4,495504496 MHz T1 L 2.5327522 GHz 11.62 dBm Oce Bw 4,505494505 MHz
T2 1 2,5372577 GHz 11.22 dam T2 1 2.5372577 GHz 10.41 dam
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Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum t y rectrum l""‘
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
TN 20.57 dBm)| ™M1[1] 18.95 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.536379 GHz 20,57 dBm ML 2.535079 GHz 18.95 dam
T1 1 2,5304845 GHz 13.98 dBm Oce Bw 9.050943051 MHz T1 L 2,5304545 GHz 12.91 dBm Oce Bw 9.070929071 MHz
T2 1 2,5395355 GHz 14.08 dam T2 1 25395554 GHz 12.73 dom
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Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

Spectrum s vectrum %
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
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20 L 2.5374280 GHz| 20 1 .5321230 GHz|
T N P g " 13.456549457 MH i Occ Byy 13.456549457 MH
R R L z E YRR —. o .
10d 104
/ J ‘!
o d 0 di y
/ ! l
-10 df ! -10 d ] mL
iAo L h«rJr ST T PR B i | S UM gt AL,
i = il “ﬁ.r,ww AR LI Lo e
= 30
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.537428 GHz 18.48 dam ML 2.532123 GHz 17.96 dam
T1 1 2,5263167 GHz 12.16 dBm Oce Bw 13.456543457 MHz T1 L 2,5282867 GHz 11.94 dBm Oce Bw 13.456543457 MHz
T2 1 2.5417732 GHz 12.04 dBm T2 1 2.5417433 GHz 12.15 dam
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

l“."-‘
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
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CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,539995 GHz 17.59 dam ML 2.541194 GHz 16.51 dam
T1 1 2,526043 GHz 11.19 dBm Oce Bw 17.942057942 MHz T1 L 2,5260889 GHz 12.54 dBm Oce Bw 17.902097902 MHz
T2 1 2.543991 GHz 12.46 dam T2 1 2.543991 GHz 11.01 dam
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Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum t y rectrum l""‘
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2533002 GHz 17.75 dam ML 2.533641 GHz 18.05 dam
T1 1 2,5327522 GHz 11.28 dBm Oce Bw 4.505494505 MHz T1 L 2,5304645 GHz 11.02 dBm Oce Bw 9.110869111 MHz
T2 1 2,5372577 GHz 11.27 dom T2 1 2.5395754 GHz 10.55 dam
L I 4 L [S JL 4 -

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum s vectrum %
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.06 dBm) ™M1[1] 15.56 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.540065 GHz 16.06 dam ML 2.543512 GHz 15.56 dam
T1 1 25262667 GHz 9.97 dBm Oce Bw 13.486513487 MHz T1 L 2526049 GHz 9.13 dBm Oce Bw 17.942057942 MHz
T2 1 2.5417732 GHz 10.96 dam T2 1 2.543991 GHz 10.75 dam
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 7

Middle Channel / 5SMHz / 256 QAM

Middle Channel / 10MHz / 256QAM

[= [=
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att a0de SWT ims @ VBW 300 kHz Mode Sweep o Att a0ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
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CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.535009 GHz 14,04 dBm ML 2.537697 GHz 16.30 dsm
T1 1 2,5327522 GHz 7.65 dm Oce Bw 4.505494505 MHz T1 L 2,5304545 GHz 8.42 dBm Oce Bw 9.070929071 MHz
T2 1 2,5372577 GHz 8.31 dam T2 1 25395554 GHz 11.40 dam
~ I 4 S JL 4 -

Middle Channel / 15MHz / 256QAM

Middle Channel / 20MHz / 256QAM

ctrum

=

Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz

sectrum [=)

Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz

o Att a0de SWT ims @ VBW 1MHz Mode Sweep o Att a0de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.20 dBm) ™M1[1] 12.05 dBm)
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.541324 GHz 14,20 dBm ML L 2535678 GHz 12.85 dam
T1 1 25262667 GHz 6.69 dBm Oce Bw 13.516483515 MHz T1 L 25260889 GHz 8.40 dBm Oce Bw 17.902097902 MHz
T2 1 25418032 GHz 9.6 dam T2 1 2.543991 GHz 9.55 dam
L )i J - L JU J ) o
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

Spectrum EE Spectrum "y

Ref Level 30.00 dBm  Offset 12,10 dg Mode Auto Sweep Ref Level 30.00 dém  Offset 12.10 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGIE CLiNEKARS_ PARS

20 dh’_{_ln BPURIOUS INE_ABS PABS I 20 dH'\L.‘E 'PIIRIﬁ IS_LINE_ABS PASS

10 dBm “‘ 10 dem J J\
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Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Fraquency PowerAbs | Alimit |
2475 GHz 2494 GHz 1.000 MHz 2.49122 GHz -41.15 d8m -16.15 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56968 GHz 23.05 dBm -6.95 dB
2,494 GHz 2.495 GHz 1.000 MHz 2.49442 GHz -35,77 dém -22.77 d& 2,570 GH= 2.571 GHz 100,000 kHz 2 57002 GHe “11.27 dBm 127 de
2.496 GHz 2.499 GHz 1.000 MHz 249879 GHz -26.17 dém -16.17 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57110 GHz -26.38 dBm -16.38 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -14.68 dBm -4.68 dB 5 £75 GH= 3 576 GH= 1.000 M2 2.57507 GHz 43,73 dBm 3078 dB
2,500 GHz 2.505 GHz 100,000 kHz 250034 GHz 22.06 dem -6.04 dB 5.576 GHz 2.505 GHz 1.000 MHz 5. 57808 GHz —43.05 dBm IG5 B
I ! - i 1 o
Dater 2 20:24:03 pate
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectr Ll | um A
Ref Level 30.00 dBm  Offset 12,10 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 12.10 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS FAJL
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Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz 2494 GHz 1.000 MHz 249396 GHz -29.64 dém -4.64 dB 2,565 GHz 2.570 GHz 100.000 kHz 256747 GHz 9.35 dBm -20.65 db
2,494 GHz 24596 GHz 1.000 MHz 2.49593 GHz -10.66 dem -6.56 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57001 GHz -15.74 dBm -5.74 dB
2.496 GHz 2.499 GHz 1.000 MHz 249877 GHz -18.88 dém -3.58 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz* -9.75 dBm* 0.25 d8*
2,499 GHz 2.500 GHz 100,000 kHz 2,49993 GHz -18.69 dém -8.69 dB 5 £75 GH= 2 576 GHe 1,000 Mz 2.67503 GHZ 27.19 dBm 1419 d8
2,500 GHz 2.505 GHz 100,000 kHz 2,50138 GHz 9,77 deém -20.23 dB 5.576 GHz 5 585 GHz 1.000 MHz 5 57623 GHe ~59-89 cbm 8o db,
Il - j [ i

Verify Channel Power

spectrum

Ref Level 30.00 dBm  Offset 12.10 dB & RBW 10 kHz
lo Att 30 dE @ SWT 100 ms @ VBW 30 kHz
SGL Count 100/100
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1 J
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Tx Total -11.51 dBm
) wa

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 AB-12 of 26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 7 / 5SMHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

(=]

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.10 dB

Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém Offset 12,10 db

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS PASS N o0 chife -pumlpi IS_LINE_ABS PASS
10 dem H\ 10 dBm | ‘
o0 de ]‘ 0dem j I‘
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Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49340 GHz -37.75 dBm -12.75 d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56966 GHz 22.60 dBm -7.40 db
2.494 GHz 2.496 GHz 1.000 MHz 2,49592 GHz -32.03 dém -19.03 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -13.48 dBm -3.48 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49897 GHz -27.52 dém -17.52 dg 2.571 GHz 2.575 GHz 1,000 MHz 2.57141 GHz -27.05 dBm -17.95 dB
2.499 GHz 2.500 GHz 100.000 kHz 249998 GHz -13.65 dBm 2,575 GHz 2,576 GHz 1,000 MHz 2,57504 GHz -38.24 dBm -25.24 dB
2.500 GHz 2.50S GHz 100.000 kHz 2.50033 GHz 22.57 dem 2,576 GHz 2.595 GHz 1.000 MHz 2.57800 GHz -40.88 dbm -15.88 dB
\
i i 1 )
Date FEB.202 20:24:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.10 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 20,00 dém  Offset 12,10 dB

Mode Auto Sweep

@1 AvgPwr (@1 fvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_PURIolS LINE ABS PASS
10 dBm 10 dBm
0de | \ dem }
-10 dem J{ 10 dBm t
SPURIGUS_LINE_ABS m 20 dem L™= Fw'o\’-‘l
-30 dBm ‘P""— -30 dBm !
] ey,
-40 dem e 40 dBm
-50 dem -50 dBm
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.506 GHz | |[Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.454 GHz 1,000 MHz 2:49390 GHz -29.44 dBm -4.44 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56706 GHz 8.43 dBm -21.57 dB
2.494 GHz 2.496 GHz 1.000 MHz 2,49586 GHz -22.80 dBm -9.80 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57002 GHz -18.65 dBm -8.65 d8
2496 GHz 2:499 GHz 1.000 MHz 249893 GHz -15.80 dém -5.80 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57135 GHz -13.26 dBm -3.26 dB
2.499 GHz 2.500 GHz 100,000 kHz 2.49997 GHz -19.46 dBm -9.46 dB 5575 CH= 2 576 GHe 1,000 MHz 267502 GHz 26 18 dBm 1318 de
2.500 GHz 2.505 GHz 100,000 kHz 2.50087 GHz 8.34 dBm -21.66 dB 5576 CHz 5 585 GHz 1,000 Mz 5 57605 GHe ~59-81 cbm YIRS
Y
I it i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 7 / 5SMHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrur

(=]

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.10 dB

Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 dém Offset 12,10 db

Mode Auto Sweep

@1 AvgPwr [®1 dvgPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS PASS » o0 chife -uumr;‘i IS_LINE_ABS PASS
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-50 dem W — s 4
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 249171 GHz -42.52 dBm -17.52 d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56969 GHz 22.01 dBm -7.99 db
2.494 GHz 2.496 GHz 1.000 MHz 249581 GHz -35.30 dBm -22.30 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -13.20 dBm -3.20 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49900 GHz -31.10 dBm -21.10 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57122 GHz -25.50 dBm -15.50 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.49997 GHz -14.35 dBm 2.575 GHz 2.576 GHz 1,000 MHz 2.57525 GHz -40.26 dBm -27.26 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50032 GHz 22.30 dBm 2,576 GHz 2.595 GHz 1.000 MHz 2.58043 GHz -42.29 dbm -17.29 dB
T
Il j [ i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.10 dB Mode Auto Sweep

@1 AvaPwr (@1 vgPuwr

Limit ¢heck PABS | SPURIGHIE CHMEKARS PABS
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10 dBm

Spectrum

SGL Count 100/100

Ref Level 20,00 dém  Offset 12,10 dB

Mode Auto Sweep
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-30 dBm
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-40 dBm — -40 dBm Wi
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 249376 GHz -30.02 dBm -5.02 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56812 GHz 8.50 dBm -21.50 db
2.494 GHz 2.496 GHz 1.000 MHz 2,49598 GHz -22.48 dBm -9.48 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -19.01 dBm -9.01 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -16.01 dBm -6.01 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57143 GHz -13.63 dbm -3.63 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49958 GHz -15.51 dBm -9.51 dB 2.575 GHz 2.576 GHz 1,000 MHz 2.57507 GHz 26,55 dBm -13.55 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50293 GHz 8.43 dBm -21.57 di 5.576 GHz 2.595 GHz 1,000 MHz 2.57607 GHz 3026 dbm _5.26 dB
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__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2.494 GHz 1.000 MHz 2.47951 GHz -43.74 dBm -18.74 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 17.93 dBm -12.07 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49594 GHz -41.33 dém -28.33 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -20.04 dBm -10.04 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49823 GHz -36.51 dém -26.91 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57100 GHz -38.14 dBm -28.14 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -19.47 dBm -9.47 dB 5 £75 GH= 3 576 GH= 1.000 M2 2.57539 GHz 43.52 dBm a0.52 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50034 GHz 18.53 dém -11.47 dB 5.576 GHz 2.505 GHz 1.000 MHz 5 57856 GH2 4415 dBm 21613 dB
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2,475 GHz £.454 GHz 1.000 tiHz 2:49400 GHz -37.69 dBm -12.68 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56937 GHz 5.61 dBm -24.39 dB
2,494 GHz 2.496 GHz 1.000 MHz 2.49582 GHz -28.32 dém -15.32 de 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -22.26 dBm -12.26 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49889 GHz -23.27 dém -13.27 dg 2,571 GHz 2.575 GHz 1,000 MHz 2.67101 GHz -23.56 dbm ~13.56 db
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -23.38 dém -13.38 dB 5575 CH= 2 576 GHe 1,000 MHz 267507 GHz 3252 dBm 1982 de
2,500 GHz 2,508 GHz 100,000 kHz 2,50038 GHz 5,71 deém -24.29 dB > 576 GHz 5 585 GHz 1,000 Mz 5 57608 GHe ~37.20 dbm 1250 db
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2476 GHz £.490 GHz 1.000 MHz 249030 GHz =30,53 dbm =5.53 db 2,560 GHz 2.570 GHz 100.000 kHz 2.56918 GHz 6.70 dBm -23.30 db
2.480 GHz 2.495 GHz 1.000 MHz 249566 GHz -18.74 dBm -5.74 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -17.53 dBm -7.53d8
2.496 GHz 2.499 GHz 1.000 MHz 249851 GHz -16.95 dem -6.95 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57125 GHz -12.92 dBm -2.92 dg
2,499 GHz 2.500 GHz 200.000 kHz 2.49999 GHz -19.63 dém -9.63 dB 5 £75 GH= 3 580 GH2 1.000 M2 2.57503 GHz 16,85 dBm 385 ds
2,500 GHz 2.510 GHz 100,000 kHz 2.50416 GHz 6.74 dém -23.26 dB 5.580 GHz 2.505 GH2 1.000 MHz 5.5A016 GH2 3396 dBm 8.26 ds
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.49036 GHz -30.77 dBm -5.77 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56937 GHz 5.80 dBm -24.20 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49566 GHz -21.68 dBm -8.68 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57008 GHz -20.50 dBm -10.50 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -19.15 dém -9.15 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57111 GHz -16.01 dBm -6.01 d&
2,459 GHz 2.500 GHz 200,000 kHz 2.49958 GHz -22.48 dBm -12.43 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57520 GHz -50.10 dBm ~7.10 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50171 GHz 5.54 dBm -24.46 dB >.580 GHz 2.595 GHz 1.000 MHz 2.58015 GHz 231.99 dbm ~6.99 d&
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2.475 GHz 2.490 GHz 1.000 MHz 2.49047 GHz -32.52 dBém -7.52 d& 2,560 GHz 2.570 GHz 100.000 kHz 2.56871 GHz 4.81 dBm -25.19 db
2.490 GHz 2.496 GHz 1.000 MHz 2,49598 GHz -25.14 dBm -12.14 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -23.55 dBm -13.55 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49824 GHz -23.03 d&m -13.03 dé 2.571 GHz 2.575 GHz 1.000 MHz 2.57116 GHz -21.29 dBm -11.29 d8
2,459 GHz 2.500 GHz 200,000 kHz 2.49958 GHz -23.00 dBm -13.00 dB 2.575 GHz 2.580 GHz 1,000 MHz 257514 GHz -54.53 dBm ~11.53 dB
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2476 GHz £.490 GHz 1.000 MHz 249049 GHz 37,05 dbm -12.05 db 2,560 GHz 2.570 GHz 100.000 kHz 256911 GHz 2.66 dBm -27.34 dB
2.490 GHz 24596 GHz 1.000 MHz 2.49594 GHz -28.07 dém -15.07 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57002 GHz -24.74 dBm -14.74 dB
2.496 GHz 2.499 GHz 1.000 MHz 249898 GHz -24.81 dBm -14.81 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57116 GHz -25.17 dBm -15.17 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,49998 GHz -24.28 dém -14.28 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57503 GHz 58,37 dbm Jic 37 s
2,500 GHz 2.510 GHz 100,000 kHz 2,50568 GHz 2,62 dem -27.38 dB 5.580 GHz 2.505 GH2 1.000 MHz 558002 GHz 37 ¢1 dBm 1041 B
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2475 GHz 2450 GHz 1.000 MHz 2.49010 GHz -26.51 dém -1.51d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56838 GHz 4.80 dBm -25.20 dB
2,490 GHz 2.496 GHz 1.000 MHz 2.49587 GHz -21.58 dém -8.59 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -20.38 dBm -10.38 d8
2.496 GHz 2.499 GHz 1.000 MHz 249892 GHz -20.36 dem -10.36 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57101 GHz -17.21 dBm -7.21 dg
2.499 GHz 2.500 GHz 300.000 kHz 2.50000 GHz -21.96 dBm -11.96 dB 5 575 GH= 3 58E GH2 1.000 M2 357508 GHz 19,38 dBm 6 38 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50114 GHz 4.71 dBm -25.20 dB .585 GHz 2.505 GH2 1.000 MHz 2.58506 GHz 37 26 dBm Ti5.96 d
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2,475 GHz 2450 GHz 1.000 MHz 2.49003 GHz -28.94 dBm -3.54 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56895 GHz 3.99 dBm -26.01 dB
2.490 GHz 24596 GHz 1.000 MHz 2.49480 GHz -24.16 dém -11.16 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57002 GHz -21.52 dBm -11.52 d8
2,496 GHz 2.499 GHz 1.000 MHz 249875 GHz -22,63 dém -12.63 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57110 GHz -19.89 dBm -0.99 dg
2.499 GHz 2.500 GHz 300.000 kHz 2.49936 GHz -23.86 dBm -13.86 dB 5 £75 GH= 3 58E GH2 1.000 M2 2.57501 GHz 32,15 dBm 915 d8
2.500 GHz 2.515 GHz 100.000 kHz 2.50232 GHz 3.67 dBm -26.33 dB 5.585 GHz 2.505 GH2 1.000 MHz 5 58507 GHz 36 89 dBm 1180 dB
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2475 GHz 2450 GHz 1.000 MHz 2.49040 GHz -30.86 dém -5.86 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56819 GHz 3.01 dém -26.99 dB
2.490 GHz 24596 GHz 1.000 MHz 2.49545 GHz -27.15 dém -14.15 di 2.570 GHz 2.571 GHz 300.000 kHz 2.57004 GHz -23.81 dBm -13.81 d8
2,496 GHz 2.499 GHz 1.000 MHz 249897 GHz -25.85 dem -15.85 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57284 GHz -24.44 dBrm -14.44 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.50000 GHz -25.42 dBm -15.42 dB 5 £75 GH= 3 58E GH2 1.000 M2 2.57515 GHz 56,56 dBm 13.56 db
2.500 GHz 2.515 GHz 100.000 kHz 2.50129 GHz 2.47 dBm -27.53 dB 5.585 GHz 2.505 GH2 1.000 MHz 5. 58502 GHz 38 36 dBm 1338 dB
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2475 GHz 2,490 GHz 1.000 MHz 2.49037 GHz -33.87 dém -8.87 d8 2,555 GHz 2.570 GHz 100.000 kHz 2.56862 GHz 0.59 dBm -29.01 db
2.490 GHz 24596 GHz 1.000 MHz 2.49558 GHz -28.24 dém -15.24 dB 2,570 GHz 2.571 GHz 300,000 kHz 2.57004 GHz -26.07 dBm -16.07 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49864 GHz -26.41 dém -16.41 dé 2,671 GHz 2.575 GHz 1,000 MHz 2,57151 GHz -26.38 dbm -16.38 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.49995 GHz -27.56 dBm -17.56 dB 5 575 GH= 2,58 GHz 1,000 MHz 357528 GHz 56 85 dBrm 1586 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.51394 GHz 0.76 dBm -29.24 dB .585 GHz 2.695 GH2 1,000 MH2 2.68503 GHz 40.89 dBm -15.80 dB
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2476 GHz £.490 GHz 1.000 MHz 249044 GHz =26,05 dbm =1.05 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.56846 GHz 4.14 dBm -25.96 db
2.490 GHz 24596 GHz 1.000 MHz 2.49590 GHz -21.95 dém -8.95 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -18.65 dBm -8.65 dB
2496 GHz 2,499 GHz 1.000 MHz 249890 GHz -21.33 dém -11.33 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87179 GHz -18.91 dBm -8.91 db
2.499 GHz 2.500 GHz 500.000 kHz 2.49993 GHz -20.71 dém -10.71 dB 5 £75 GH= 5,500 GH2 1.000 M2 2.57563 GHz 20,80 dBm 760 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50341 GHz 3.56 dBm -26.44 dB 5.500 GHz 2.505 GHz 1.000 MHz 559068 GH2 39 .02 dBm 1402 B
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2476 GHz £.490 GHz 1.000 MHz 249049 GHz =26,42 dbm -3.42 db 2,550 GHz 2.570 GHz 100.000 kHz 2.56686 GHz 2.60 dBm -27.40 db
2.480 GHz 2.495 GHz 1.000 MHz 249588 GHz -24.50 dBm -11.60 db 2.570 GHz 2.571 GHz 500.000 kHz 2.57008 GHz -22.08 dBm -12.08 dB
2.496 GHz 2.499 GHz 1.000 MHz 249892 GHz -23.14 dem -13.14 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57166 GHz -21.66 dBm -11.66 d&
2,499 GHz 2.500 GHz 500.000 kHz 2.49999 GHz -23.47 dém -13.47 dB 5 £75 GH= 5,500 GH2 1.000 M2 2.57524 GHz 53,60 dBm 10.60 dB
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Y
)i - i [ i
Date: 2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 7 / 20MHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

s um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.10 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 30.00 dBm Offset 12.10 d&

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
20 dh’_{_ln BPURIOUS INE_ABS PABS 20 dhi_‘[_llP. SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
ods o . " 0 den . 1
-10 dam { \] -1.[; dem ‘
SPURIDUS_LINE_ABS | y [ Ll 40 dem i I
-30 dem 0 dem W R
P sl ! i
-40 dB gy -40 dBm [
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz || Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.490 GHz 1.000 MHz 248991 GHz 31,25 dbm =6.20 db 2,550 GHz 2.570 GHz 100.000 kHz 2.56851 GHz 1.74 dém -28.26 db
2.490 GHz 24596 GHz 1.000 MHz 2.49543 GHz -28.07 dém -15.07 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57000 GHz -24.43 dBm -14.43 dB
2.496 GHz 2.499 GHz 1.000 MHz 249832 GHz -27.17 dém -17.17 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57160 GHz -25.56 dBm -15.56 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,49998 GHz -24.82 dém -14.82 dB 5 £75 GH= 5,500 GH2 1,000 Mz 2.57570 GHz 26,99 dBm 1399 a8
2,500 GHz 2.520 GHz 100,000 kHz 2,50172 GHz 1,74 dBm -28.26 dB 5.500 GHz 2.505 GHz 1.000 MHz 5.£9102 GHz 40,26 dBm iEoR B
.
Il v i [ i

D

LTE Band 7 / 20MHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

spectrum EE Spectrum "y
Ref Level 30.00 dBm  Offset 12,10 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 12.10 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PARS
20 dh’_{_lr! BPURIOUS INE_ABS PABS 20 dh”‘n‘ﬁ SPURIOUS _LINE_ABS PASS
10 dém 10 dBm
0de ( 0 - \ o R P S PPy T me‘l
-10 d8m i i -1p dem I
SPURIGUS_LINE_ABS | } l 40 dém H [
-30 dBm gt o 0 dem N
-40 dBm o -40 dBm
-50 d8m -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz | (| Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz 2450 GHz 1.000 MHz 2,49038 GHz -32.55 dém -7.55 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56869 GHz -0.08 dBm -30.08 dB
2.490 GHz 24596 GHz 1.000 MHz 2.49590 GHz -28.72 dém -15.72 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57001 GHz -25.94 dBm -15.94 dB
2496 GHz 2,499 GHz 1.000 MHz 249878 GHz -27.30 dém -17.30 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -27.22 dem -17.22 dB
2.499 GHz 2.500 GHz 500.000 kHz 2.49998 GHz -25.94 dBm -15.94 dB 5 £75 GH= 5,500 GH2 1.000 M2 2.57526 GHz 58,95 dbm 1595 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50141 GHz -0.32 dém -30.32 dB 5.500 GHz 2.505 GHz 1.000 MHz 5.59087 GHz 42,56 dBm S17 56 B
Y
I J1 i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

Conducted Spurious Emission

LTE Band 7 / 5SMHz

Lowest Channel / QPSK

Middle Channel / QPSK

H =
Ref Level 0.00 dém Offset 12.10 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 12,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
Y, . Ao PUUS ||| I ., P
M""M w o v - P St ~
S0 dem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 893.59570 MHz -45.08 dBm -20.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 974.55022 MHz -45,07 dBm -20.07 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.47486 GHz -44.22 dBm -19.22 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48528 GHz -43.76 dBm -18.76 d&
2,580 GHz 5.000 GHz 1.000 MHz 4.31600 GHz -41,87 dBm -16.87 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.30439 GHz -42,04 dBm -17.04 d&
5.000 GHz 10.000 GHz 1.000 MHz 5.94216 GHz -39.75 dbm -14.75 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.92956 GHz -39.69 dBm -14.65 db
10.000 GHz 18.000 GHz 1.000 MHz 15.54390 GHz -36.28 dBm -11.28 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.52990 GHz -35,99 dBm -10.99 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.71214 GHz -37.19 dBm -12,19 dB 18.000 GHz 26,000 GHz 1.000 MHz 192.71664 GHz -37.29 dBm -12.29 dB
T bl
D 20:30:48

Highest Channel / QPSK

pe Y
Ref Level 0.00 dém  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
40 dBm —— - p— WL, N A S 4
-50 dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 957,09995 MHz -45,24 dBm -20.24 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.47585 GHz -44.18 dBm -19.18 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.31310 GHz -42,02 dBém -17.02 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.92206 GHz -39.67 dim -14.67 dB
10,000 GHz 18,000 GHz 1.000 MHz 1555940 GHz -36,08 dBm -11.08 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.71014 GHz -37.15 dBém -12.15 d&
L
JL J
Date: 27. 20
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 7 / 10MHz

o =
A >Pe ' A
Ref Level 0.00 dém Offset 12.10 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 12,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS [ spu S_LINE_ABS
pl it Ao, _40dBm R, SN P, ) s
WUN‘ S MNA —— S ———
%0 dem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -45.06 dBm -20.06 dB 30,000 MHz 1,000 GHz 1.000 MHz 931.89155 MHz -44.,33 dBm -19.83 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48081 GHz -43.97 dBm -18.97 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.47734 GHz -44.06 dBm -19.06 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.30197 GHz -42,11 dBm -17.11 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.27204 GHz -42,16 dBm -17.16 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.51356 GHz -39.80 dBm -14.80 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.92856 GHz -39.79 dBm -14.75 db
10.000 GHz 18.000 GHz 1.000 MHz 15.52340 GHz -36.09 dBm -11.00 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.53790 GHz -36.11 dBm -11.11dB
18.000 GHz 26.000 GHz 1.000 MHz 12.70664 GHz -36.80 dBm -11.89 dB 18.000 GHz 26,000 GHz 1.000 MHz 192.69564 GHz -37.12 dBm -12.12 dB
—
)i [ )i W

Highest Channel / QPSK

Spec n [?]
Ref Level 0.00 dém  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
~40 dém e S Y SR
-50 dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 977,45977 MHz -44,94 dBm -19.94 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.45251 GHz -44.22 dBm -19.22 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.28939 GHz -42,18 dBém -17.18 d8
5.000 GHz 10.000 GHz 1.000 MHz 6.97805 GHz -39.68 dBm -14.88 dB
10,000 GHz 18,000 GHz 1.000 MHz 1551741 GHz -36,12 dBém -11.12.d8
18.000 GHz 26,000 GHz 1.000 MHz 19.69014 GHz -37.19 dBém -12.19 d&
i
JL J
Date: 27 38
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 7 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
o o
A >Pe ' A
Ref Level 0.00 dém  Offset 12.10 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
20 dB -20 dBm
S_LINE_ABS [ sPu S_LINE_ABS
LY, N Auns, 40 dBm . W), T PV
ot — P Lo kot
50 dBm
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 953.70565 MHz -44,96 dBm -19.96 dB 30,000 MHz 1,000 GHz 1.000 MHz 952.25137 MHz -45,00 dem -20,00 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.46294 GHz -43.97 dBm -18.97 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.47982 GHz -44.04 dBm -19.04 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,45924 GHz -42,21 dBm -17.21 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,30632 GHz -42,16 dBm -17.16 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.94406 GHz -39.66 dbm -14.66 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99755 GHz -39.34 dBm -14.34 db
10.000 GHz 18.000 GHz 1.000 MHz 15.53340 GHz -35.88 dBm -10.88 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.53490 GHz -36.10 dBm -11.10 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.70764 GHz -37.16 dBm -12.16 dB 18.000 GHz 26,000 GHz 1.000 MHz 192.69414 GHz -37.25 dBm -12.25 dB
—_— —
)i [ )i W
L JL ) L JL J
D: 2 21:36:32
Highest Channel / QPSK
Spectrum [DE]
Ref Level 0.00 dém  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck Pabs
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
~40 d&m — - BEDDY., - NN\ W SV
-50 dlBs
-60 de:
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 965,33983 MHz -45,18 dBm -20.18 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48677 GHz -44.13 dBm -19.13 d8
2,580 GHz 5,000 GHz 1.000 MHz 4,31842 GHz -42.02 dBm -17.02 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.94006 GHz -39.62 dBm -14.62 dB
10,000 GHz 18,000 GHz 1.000 MHz 1555540 GHz -36.14 dBm -11.14 d8
18.000 GHz 26,000 GHz 1.000 MHz 19.73114 GHz -37.20 dBém -12.20 d&
i
JL J
Date: 27 21:37:36
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 7 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
o o
A >Pe ' A
Ref Level 0.00 dém  Offset 12.10 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PARS
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS PARS
20 dB -20 dBm
S_LINE_ABS [ sPu S_LINE_ABS
Y., NP AP 40 dBm P, N Y. Y
MM Yo M‘M‘ — Spmrrd e
%50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 991.03198 MHz —44.,95 dBm -19.96 dB 30,000 MHz 1,000 GHz 1.000 MHz 896.98901 MHz -45,10 dBém -20.10 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48528 GHz -44.02 dBm -19.02 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48677 GHz -43.93 dBm -18.93 d
2,580 GHz 5.000 GHz 1.000 MHz 4,31310 GHz -42,02 dBm -17.02 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,32036 GHz -42,20 dBm -17.20 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.82806 GHz -39.72 dBm -14.72 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.52106 GHz -39.83 dBm -14.63 db
10.000 GHz 18.000 GHz 1.000 MHz 15.52740 GHz -36.20 dBm -11.20 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.51791 GHz -36.16 dBm -11.16 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.70814 GHz -37.04 dBm -12.04 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.72164 GHz -37.18 dBm -12.18 d&
—_— —_—
)i [ )i W
L JL ) L JL J
D 21:40:2
Highest Channel / QPSK
Spectrum [DE]
Ref Level 0.00 dém  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 4RR—$EURIOUS JINE_ARS PARS
-20 dém
| SPURIOUS_LINE_ABS
-40 dBm e e B, SIS SN, SVl -
-50 dBi
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 93770865 MHz -45,09 dBm -20.09 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.47386 GHz -44.06 dBm -19.06 d8
2,580 GHz 5.000 GHz 1.000 MHz 4,30536 GHz -42.19 dem -17.19 d&
5.000 GHz 10.000 GHz 1.000 MHz 6.96005 GHz -39.96 dBm -14.96 dB
10,000 GHz 18,000 GHz 1.000 MHz 1553840 GHz -36,11 dBém -11.11d8
18.000 GHz 26,000 GHz 1.000 MHz 19.71914 GHz -37.15 dBém -12.15 d&
i
JL J
Date: 27
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ssamon . FCC RADIO TEST REPORT Report No. : FG411108B
Frequency Stability
Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0015
40 Normal Voltage 0.0007
30 Normal Voltage 0.0004
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0030
0 Normal Voltage 0.0030
PASS
-10 Normal Voltage 0.0065
-20 Normal Voltage 0.0045
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0036
20 Normal Voltage 0.0000
20 Battery End Point 0.0015
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.2 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456 Page Number : AB-26 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG411108B

LTE Band 7C

26dB Bandwidth

Mode LTE Band 7C : 26dB BW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 30.21 25.57 30.80 35.03
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.08 35.10 39.96
Mode LTE Band 7C : 26dB BW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 30.08 25.42 30.62 34.89
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.08 35.03 39.96
Mode LTE Band 7C : 26dB BW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.85 25.37 30.62 34.96
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.14 35.17 39.96
Mode LTE Band 7C : 26dB BW(MHz)
256QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 29.91 25.52 30.62 34.89
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 30.08 34.96 39.88
TEL : 886-3-327-3456 Page Number 1 A7-1 of 63
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swanronas. FCC RADIO TEST REPORT Report No. : FG411108B

LTE Band 7C
QPSK
Middle Channel / 10MHz+20MHz Middle Channel / 15MHz+10MHz

ctrum i vectrum |
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att a0de SWT ims @ VBW 3MHz  Mode Sweep o Att a0de SWT ims @ VBW 3IMHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 22.30 dBm)| ™ MI[1] 21.39 dBm)|
- 2.5280370 GHz - d 2.5362740 GHZ]
gl 26.00 dB| A : T A abscng Uil 26.00 dB|
- ‘WAI”D“‘“HAL&""‘NW il 30.210000000 MHZ| o J W/ B | \ 25.574000000 MHz
Q factor 83.7 J Q factor i 99.2
d 3 d 3
a o
¥ ¥ ¥
oty T P b 10 dBm it ki o
Y v Ly oAt g L N
b Aot 1, ] - oot i
a0 30
40 df 40 de
50 d S0 d
60 d -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 50,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.528037 GHz 22,38 dam nd8 down 30,21 MHz ML 2.535274 GHz 21,39 dam nd8 down 25,574 WHZ
T1 1 2,519825 GHz -3.01 dBm nd8 26.00 dB T1 L 2,522138 GHz -4.79 dBm nd8 26,00 d8
T2 1 2,550035 GHz -4.94 dBm Q factor B83.7 T2 1 2.547712 GHz -4.43 dBm Q factor 99.2
L J J (] L Jjd ] ) wo

Middle Channel / 15MHz+15MHz Middle Channel / 15MHz+20MHz

rectrum l“’"
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att a0de SWT ims @ VBW 3MHz  Mode Sweep o Att a0ds SWT ims @ VBW 3MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
LY 21,339 aBm| o LY 21.52 abm
- Y 2.5306840 GHz - y 2.5295200 GHZ]
7 pelllB, 26.00 dB ] e 26.00 dB
0 P W}B‘U\w'”"w\‘"‘ﬂ\_ 30.809000000 MHZ| 04 / R iy, 35.035000000 MHz
7 3 Q factor 82.1 i if Q factor 3 72.2
od 4 \‘. od < 1
- v
o L slty p'w'\f IS AP 10 g e h - J|j 1
e ' v, A TR A R Lol
plpoat A Aot
200 i A . ik gl
a0 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 0.0 MHz CF 2534975 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,530684 GHz 21.33 dém nd@ down 30.809 MHz M1 2.52952 GHz 21.52 dBm nd@ down 35,035 MHZ
T1 1 2,519476 GHz -3.15 dBm nd8 26.00 dB T1 L 2,517353 GHz -3.67 dBm nd8 26,00 d8
T2 1 2,550285 GHz -5.25 dBm Q factor 82.1 T2 1 2.552388 GHz -5.38 dBm Q factor 2.2
L I 4 L [S JL 4

Middle Channel / 20MHz+10MHz Middle Channel / 20MHz+15MHz

ctrum tm rectrum l“’"
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att a0de SWT ims @ VBW 3MHz  Mode Sweep o Att a0ds SWT ims @ VBW 3MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 20.81 dBm)| - ™M1[1] 20.77 dBm
- v 2.5358290 GHz - v 2.5339760 GHZ]
AT D i 5 AT e T A 5
[ -\'gaqm.‘\“« I,W‘ll‘ 26.00 dB G S J’“" ‘:ﬁx,w'"“""“"' ‘LWM o 26.00 dB
w0 i -] 30.090000000 MHZ, 0d ! \ ‘ 35.105000000 MHz|
i Q factor 84.3 Ji Ll Q factor 72.2
0d [ ! 0 d T4 \L
i i %
10 df - -10 o t .
7 T W L) )u W ‘,“v
P L W ] oyt YW ) Al
oy Mok, s e bl by |
a0 30
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,535829 GHz 20.81 dBm nd@ down 30.09 MHz M1 2.533976 GHz 20.77 dBm nd@ down 35,105 MHZ
T1 1 2,520005 GHz -5.27 dBm nd8 26.00 dB T1 L 2,517403 GHz -2.94 dBm nd8 26,00 d8
T2 1 2,550095 GHz -4.53 dBm Q factor B84.3 T2 1 2.552508 GHz -4.33 dBm Q factor 2.
L L J L L J
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LTE Band 7C
QPSK

Middle Channel / 20MHz+20MHz

Ref Level 30.00 dém  Offset 12,10 dB & RBW 1 MHz
lo Att 0ds SWT 1ms @ VBW 3 MHz
SGL Count 100/100
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Marker

Type | Ref | Tre | X-value | Y-value |
M1 1

Function | Function Result |
2.530045 GHz 20,30 dBm nd8 down 39,95 MHz
T1 1 2,51494 GHz -6.80 dBm nd8 26.00 dB
T2 1 2,5549 GHz -3.83 dam qQ factor 53.3
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LTE Band 7C

16QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

zctrum tm Spectrum l“’"
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de  SWT ims @ VBW 3MHz  Mode Sweep o Att a0ds SWT ims @ VBW 3MHz  Mode Sweep
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,52534 GHz 21.71 dBm nd@ down 30.09 MHz M1 2.533177 GHz 20.98 dBm nd@ down 25,425 MHZ
T1 1 2,519945 GHz -5.33 dBm nd8 26.00 dB T1 L 2,522238 GHz -3.12 dBm nd8 26,00 d8
T2 1 2,550035 GHz -3.75 dBm Q factor 83.9 T2 1 2.547662 GHz -5.37 dBm Q factor 99.6
(S I 4 “ L JL 4 “

Middle Channel / 15MHz+15MHz

Middle Channel / 15MHz+20MHz

% Spectrum |
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att a0de SWT ims @ VBW 3MHz  Mode Sweep o Att a0de SWT ims @ VBW 3IMHz  Mode Sweep
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,52529 GHz 21.34 dBm nd@ down 30.629 MHz M1 2.531898 GHz 21.37 dBm nd@ down 34,895 MHZ
T1 1 2,519715 GHz -4.53 dBm nd8 26.00 dB T1 L 2,517482 GHz -3.29 dBm nd8 26,00 d8
T2 1 2,550345 GHz -4.94 dBm Q factor B2.4 T2 1 2.552388 GHz -4.30 dBm Q factor 2.
L L J L L J

Middle Channel / 20MHz+10MHz

Middle Channel / 20MHz+15MHz

trum % Spectrum |
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att a0de SWT ims @ VBW 3MHz  Mode Sweep o Att a0ds SWT ims @ VBW 3MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
o MI[1] 20.10 dBm)| ] MI[1] 19.65 dBm
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fveasgsumbe s iemalh bl gyl i by 26.00 dB| Akl hagrrstrlad iy B i 26.00 dB|
- ! Yo il iy 30.090000000 MHZ| o s | ,,"U"g"g?w e w"\"t 35.035000000 MHz
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P J 4
o 7 ¥ ! K3 i
e ] e o i \
! b {
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 2,529476 GHz 20.18 dBm nd@ down 30.09 MHz M1 2.534955 GHz 19.65 dBm nd@ down 35,035 MHZ
T1 1 2,520005 GHz -3.73 dBm nd8 26.00 dB T1 L 2,517403 GHz -6.22 dBm nd8 26,00 d8
T2 1 2,550095 GHz -5.50 dBm Q factor B84.1 T2 1 2.552438 GHz -6.06 dBm Q factor 72.
L I 4 L [S JL 4
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LTE Band 7C

16QAM
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LTE Band 7C

64QAM

Middle Channel / 10MHz+20MHz Middle Channel / 15MHz+10MHz

zctrum tm Spectrum l“’"
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att a0de SWT ims @ VBW 3MHz  Mode Sweep o Att a0de SWT ims @ VBW 3IMHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2528996 GHz 22,20 dBm nd8 down 29,85 MHz ML 2.532328 GHz 21,58 dam nd8 down 25,375 WHZ
T1 1 2,519945 GHz -5.79 dBm nd8 26.00 dB T1 L 2,522238 GHz -4.17 dBm nd8 26,00 d8
T2 1 2,549795 GHz -3.45 dBm Q factor B4.7 T2 1 2.547612 GHz -4.40 dBm Q factor 99.8
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,530025 GHz 20.60 dBm nd@ down 30.629 MHz M1 2.528961 GHz 20.23 dBm nd@ down 34,965 MHZ
T1 1 2,519595 GHz -5.06 dBm nd8 26.00 dB T1 L 2,517423 GHz -6.16 dBm nd8 26,00 d8
T2 1 2,550225 GHz -6.07 dBm Q factor 82.6 T2 1 2.552388 GHz -6.92 dBm Q factor 2.
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trum % Spectrum |
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 2.547757 GHz 1974 dBm nd8 down 30.15 MHz ML 2.532857 GHz 19.90 dam nd8 down 35,175 WHZ
T1 1 2,520005 GHz -5.24 dBm nd8 26.00 dB T1 L 2,517333 GHz -3.20 dBm nd8 26,00 d8
T2 1 2,550155 GHz -6.47 dBm Q factor B4.5 T2 1 2.552508 GHz -5.57 dBm Q factor 72.
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LTE Band 7C

256QAM

Middle Channel / 10MHz+20MHz

Middle Channel / 15MHz+10MHz

zctrum tm Spectrum l“’"
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att a0de SWT ims @ VBW 3MHz  Mode Sweep o Att a0ds SWT ims @ VBW 3MHz  Mode Sweep
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.527617 GHz 21.14 dBm nd@ down 29.91 MHz M1 2.534426 GHz 18.81 dBm nd@ down 25,524 MHZ
T1 1 2,520005 GHz -5.32 dBm nd8 26.00 dB T1 L 2,522168 GHz -7.81 dBm nd8 26,00 d8
T2 1 2,549915 GHz -5.32 dBm Q factor B4.5 T2 1 2.547712 GHz -8.06 dBm Q factor 99.3
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Middle Channel / 15MHz+15MHz
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.531104 GHz 19.08 dBm nd@ down 30.629 MHz M1 1 2.5298 GHz 18.64 dBm nd@ down 34,895 MHZ
T1 1 2,519595 GHz -6.62 dBm nd8 26.00 dB T1 L 2,517482 GHz -6.86 dBm nd8 26.00 dB
T2 1 2.550225 GHz -8.44 dam qQ factor 2.6 T2 1 2552388 GHz -7.40 dam qQ factor 2
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Middle Channel / 20MHz+15MHz
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 2,536189 GHz 18.43 dBm nd@ down 30.09 MHz M1 2.534326 GHz 18.01 dBm nd@ down 34,965 MHZ
T1 1 2,520005 GHz -7.41 dBm nd8 26.00 dB T1 L 2,517473 GHz -6.67 dBm nd8 26,00 d8
T2 1 2,550095 GHz -7.95 dBm Q factor B84.3 T2 1 2.552438 GHz -6.24 dBm Q factor 72.
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Marker
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ML 1 2.537283 GHz 17.89 dam nd8 down 39,88 MHz
T1 1 2,51502 GHz -6.46 dBm nd8 26.00 dB
T2 1 25549 GHz -6.76 dam qQ factor 53.5
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Occupied Bandwidth

Mode LTE Band 7C : 99%OBW(MHz)
QPSK
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 27.93 23.57 28.65 32.79
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 28.05 32.86 37.72
Mode LTE Band 7C : 99%OBW(MHz)
16QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 27.93 23.42 28.47 32.79
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 28.11 32.79 37.56
Mode LTE Band 7C : 99%OBW(MHz)
64QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 27.99 23.42 28.47 32.79
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.93 32.72 37.72
Mode LTE Band 7C : 99%0OBW(MHz)
256QAM
BW 10MHz+20MHz 15MHz+10MHz 15MHz+15MHz 15MHz+20MHz
Middle CH 27.93 23.42 28.59 32.44
BW 20MHz+10MHz 20MHz+15MHz 20MHz+20MHz N/A
Middle CH 27.99 32.65 37.48
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Middle Channel / 15MHz+10MHz

ctrum tm rectrum l“’"
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2525699 GHz 22,18 dam ML 2.508182 GHz 21,27 dBm
T1 1 2,5208442 GHz 14.59 dBm Oce Bw 27.932067932 MHz T1 L 2,5231868 GHz 15.54 dBm Oce Bw 23.576423576 MHz
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.532363 GHz 21,14 dBm ML 2.530499 GHz 21,23 dm
T1 1 2,5206144 GHz 13.68 dBm Oce Bw 28.651348651 MHz T1 L 2.5183316 GHz 15.18 dBm Oce Bw 32.797202797 MHZ
T2 1 25492657 GHz 14.31 dBm T2 1 2.5511288 GHz 11.65 dam
L I 4 L [S JL 4 -
ctrum tm rectrum l“’"
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att a0de SWT ims @ VBW 3MHz  Mode Sweep o Att a0ds SWT ims @ VBW 3MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 20.37 dBm)| " ™M1[1] 20.60 dBm
o0 v . 2.5382870 GHz| 20 v 2.5304800 GHz
TP AT PRl AT, ?“M"‘W"“MF— 28.051948052 MHz A i Gih R 4 vt 32.867132867 MHz|
104 | ki 10 4 \/J
1 w 1
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20 2
a0 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.59505 GHz 1001 pts Span 0.0 MHz CF 2.535025 GHz 1001 pts Span 70.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.538287 GHz 20,37 dBm ML 2,53048 GHz 20,60 dBm
T1 1 2,521024 GHz 14.31 dBm Oce Bw 28.051948052 MHz T1 L 2.5185215 GHz 13.78 dBm Oce Bw 32.867132867 MHz
T2 1 2.549076 GHz 15.07 dam T2 1 25513886 GHz 13.50 dam
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LTE Band 7C
QPSK

— o
Spectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz
o Att a0de SWT ims @ VBW 3MHz  Mode Sweep
SGL Count 100/100
(@ 15k Max
. LY 20,85 dBm
20 g8 v 2.5912440 GHz
2 T o Oce By 37.722277722 MHZ|
") s
i | bR b
10ds ; f {
0 dBm: 4 '\
-10 dam T
I PETL  TE g,
e Rl L
20 dom
-30 dbm
-40 dBm
50 dgm
-6 dBm
CF 2.535 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2,531244 GHz 20.85 dBm
T1 1 2,515979 GHz 14,06 dBm Oce Bw 37.722277722 MHz
T2 1 2,5537013 GHz 13.39 dam
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